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Parts Breakdown AN8300

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 922342-1 H.S.H. BOLT M6X25, HR2511  4
 2 150202-9 TOP CAP COMPLETE, AN8300  1
 3 343737-9 EXHAUST COVER, AN8300  1
 4 922207-7 H.S.H. BOLT M5X10, JS1600  2
 5 442102-0 TOP CAP GASKET, AN8300  1
 6 213758-4 O RING 74, AN8300  1
 7 421371-6 CUSHION R, AN8300  1
 8 213558-2 O RING 42, LS1211  1
 9 213608-3 O RING 47, AN8300, T1  1
 9 213617-2 O RING 47, AN8300  1
 10   415425-9   MAIN VALVE, ,AN8300,T2  1
 11 213563-9 O RING 42, AN8300  1
 12 213608-3 O RING 47, AN8300, T1  1
 12 213617-2 O RING 47, AN8300  1
 13   316266-5   SUB VALVE, AN8300  1
 14 213658-8 O RING 56, AN8300  1
 15 213706-3 O RING 67, AN8300  1
 16 213809-3 O RING 87, AN8300  1
 17 421465-7 VALVE SHEET, AN8300,T1  1
 18 150552-2 CYLINDER COMPLETE, AN8300  1
 19 213664-3 O RING 60, AN8300  1
 20 213605-9 O RING 50, 6920B  1
 21 150201-1 DRIVER COMPLETE, AN8300  1
 22 165067-6 CONTACT ARM,AN8300  1
 22   343735-3   CONTACT ARM, AN8300  1
 23 231489-3 COMP. SPRING 8, AN8300  1
 24 265386-1 H.S.H. BOLT M8X25, AN8300  4
 25 311934-5 DRIVER GUIDE, AN8300  1
 25   322355-6   DRIVER GUIDE, AN8300  1
 26 442101-2 DRIVER GUIDE GASKET, AN8300  1
 27 421372-4 CUSHION F, AN8300  1
 28 331359-7 CUSHION GUIDE, AN8300  1
 29 856601-0 NAME PLATE, AN8300  1
 30 231490-8 COMP. SPRING 5, AN8300  4
 31 159174-5 HOUSING COMP., AN8300  1
 32 922242-5 H.S.H. BOLT M5X25, AF502  4
 33 286221-0 CAP 15, AN8300  1
 34 316263-1 INLET CAP, AN8300  1
 35 414640-2 INLET FILTER, AN8300  1
 36 343892-7 FILTER HOLDER, AN8300  1
 37 442100-4 INLET CAP GASKET, AN8300  1
 38 265908-7 H.S.H. BOLT M5X16, JR3010  2
 38 266086-6 H.S.H.BOLT M5X16,DA4031  2
 39   258004-8   SPRING PIN 2.5-16, 420S  1
 40 258010-3 SPRING PIN 2.5-25, AF502  1
 41 231398-6 COMP. SPRING 4, AF501  1
 42 322358-0 TRIGGER VALVE STEM, AN8300  1
 43 213005-3 O RING, 5277NB,5377NB  1
 44 322357-2 TRIGGER VALVE CASE, AN8300  1
 45 341734-9 IDLER, AN8300  1
 46 343736-1 TRIGGER, AN8300  1
 47 951072-7 SPRING PIN 3-24, AN451  1
 48 951063-8 SPRING PIN 3-16, LC1230  1
 49 213218-6 O RING 16, AF502  1
 50 213009-5 O RING 4, AF501  1
 51 213023-1 O RING 4, AF501  1
 52 931202-6 HEX NUT M5, HR2410  1
 53 931202-6 HEX NUT M5, HR2410  1
 54 322361-1 SLEEVE 5-36, AN8300  1
 55 265362-5 H.S.H. BOLT M5X45, AN8300  1
 56 265918-4 HEX SOCKET HEAD BOLT M5X12, 9627  1
 57 322362-9 SLEEVE 5-5, AN8300  1
 58 343734-5 LOCK LEVER, AN8300  1
 59 231596-2 TORSION SPRING 8, AN8300  1
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 60 150265-5 MAGAZINE COMPLETE, AN8300  1
 61 265962-1 H.S.H. BOLT M6X20, AN8300  1
 62 322487-9 HOLDER , AN8300  1
 63 257635-0 SLEEVE 6, AN8300  1
 64 343733-7 CONTACT ARM GUIDE, AN8300  1
 65 322487-9 HOLDER , AN8300  1
 66 265963-9 H.S.H. BOLT M6X28, AN8300  1
 67 152389-3 SPIRAL SPRING COMP., AN8300  1
 68 256428-2 PIN 5-8, AN8300  1
 69 322356-4 PUSHER, AN8300  1
 70 253077-6 F. WASHER 6, 2040  4
 71 421486-9 URETHANE WASHER, AN8300  1
 72 265021-1 C.H. SCREW M8X50, AN8300  1
 73 931401-0 HEX NUT M8, 5201NA  1
 1,004 181434-7 OIL SUPPLY 30CC, AF502  1
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